

Appendix D: Witness Statement of Adrian Pargeter: Failed BS 8414 tests of A1/A2 rainscreen cladding systems

Date	Test House	Cladding	Insulation	Note	Relativity Ref ¹
27 Oct 2016	BRE	Alucopanel Solid Core ACM (A2 Euroclass)	Fujairah Rockwool foil faced mineral fibre / stone wool (A1 Euroclass)	No test report commissioned.	
6 Mar 2018	Australia	Alpolic Solid Core Panel (A2 Euroclass)	Rockwool mineral fibre / stone wool (A1 Euroclass)	Tested to AS5113 (identical method of BS8414)	
2 July 2018	Exova (Dubai)	Vitracore G2 (A2 Euroclass)	Rockwool DuoSlab (A1 Euroclass)	Test rig constructed as replica of MHCLG tests conducted after Grenfell Tower fire.	

¹ Documents relating to these tests were disclosed to the Inquiry on 12 July 2018